

TEST REPORT

Applicant: NEWTON (HK) LIMITED
FLAT 303-4 3/F YEE KUK INDL CTR
555 YEE KUK ST
CHEUNG SHA WAN
KLN HK

Number: HKGH0261020903

Date: Jul 08, 2020

Attn: ZOE HUI

Submitted sample said to be :
Item Name : **Medcross medical mask (3 layers)**
Quantity : 20 pcs
Country of Origin : HKSAR

Conclusion:

The submitted sample was tested under the following requirements requested by the applicant, subject to the information stated in the remark and attached page(s) for details :

<u>Requirement</u>	<u>Result</u>
(1) Canada Consumer Product Safety Act Toys Regulations SOR/2011-17 section 23 with amendments SOR/2016-195 - Toxic elements test	Not Applicable
(2) Consumer Products Containing Lead Regulations SOR/2018-83 - Total Lead content test	Pass
(3) California Proposition 65 - Total Lead (Pb) Content	See details enclosed
(4) California Proposition 65 - Phthalate content (DBP, DEHP, BBP, DINP, DIDP & DNHP)	See details enclosed

For and on behalf of :
Intertek Testing Services HK Ltd.



Cindy I.K. Chan
Vice President



TEST REPORT

Number : HKGH0261020903

(1) Toxic Elements Analysis

Test Method : Acid digestion and extraction methods were used and toxic elements content were determined by Inductively Coupled Argon Plasma Spectrometry.

Assessment : Since no scrapable surface coating was found on the submitted samples, the testing scope was not applicable to the submitted samples

Date sample received : Jun 30, 2020
Test Period : Jun 30, 2020 to Jul 06, 2020

(2) Total Lead (Pb) Content

Test Standard : Acid digestion method was used and Lead content was determined by Inductively Coupled Argon Plasma Spectrometry.

Tested Component	Result in mg/kg	Limit in mg/kg
(1)	<20	90
(2)	<20	90
(3)	<20	90
(4)	<20	90

mg/kg = milligram per kilogram

Tested Components:

- (1) Pale blue non-woven fabric (mask).
- (2) White non-woven fabric (mask).
- (3) White elastic band (mask).
- (4) White plastic (twist tie) (internal).

Date sample received : Jun 30, 2020 and Jul 07, 2020
Test Period : Jun 30, 2020 to Jul 08, 2020



TEST REPORT

Number : HKGH0261020903

(3) Total Lead (Pb) Content

Test Method : Acid digestion method was used and determined by Inductively Coupled Argon Plasma Spectrometry.

Tested Component	Result in ppm
(1)	<20
(2)	<20

ppm = parts per million = mg/kg

Tested Components:

- (1) White elastic band (mask).
- (2) White plastic (twist tie) (internal).

Date sample received : Jun 30, 2020 and Jul 07, 2020

Test Period : Jun 30, 2020 to Jul 08, 2020



TEST REPORT

Number : HKGH0261020903

(4) Phthalate Content

Test Method : By solvent extraction and followed by Gas Chromatographic-Mass Spectrometric (GC-MS) analysis.

Compound	Result (ppm)
	(1/2)
Dibutyl phthalate (DBP)	<100
Diethyl hexyl phthalate (DEHP)	<100
Benzyl butyl phthalate (BBP)	<100
Diisononyl phthalate (DINP)	<100
Diisodecyl phthalate (DIDP)	<100
Di-n-hexyl phthalate (DNHP)	<100

The above phthalates are listed in the Proposition 65 list with dated on July 1, 2016.

ppm = parts per million = mg/kg

Tested Components:

- (1) White elastic band (mask).
- (2) White plastic (twist tie) (internal).

Date sample received : Jun 30, 2020

Test Period : Jun 30, 2020 to Jul 05, 2020



TEST REPORT

Number : HKGH0261020903



End of report

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and liability are limited to and subject to our standard Terms and Conditions which can be obtained at our website: <http://www.intertek.com/terms>. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Intertek is responsible for all the information provided in the reports, except when information is provided by the Client or when the Client requires the item to be tested acknowledging a deviation from specified conditions that can affect the validity of results.

The observations and test results in this report are relevant to the sample(s) tested and submitted by client. The report is not intended to be a recommendation for any particular course of action, you are responsible for acting as you see fit on the basis of the report results. This report does not discharge or release you from your legal obligations and duties to any other person. Only the Client is authorized to permit copying or distribution of this report and the report shall not be reproduced except in full. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. This report by itself does not imply that.

